LIVING
LOGALLY

Comprehensive Plan
April 2024

HEBRON &/




The 2024 Village of Hebron Comprehensive Plan
HElEHBDRHDDD was developed by Meighborhood Strategies in
" STRATEGIES consultation with the Village of Hebron.

2024 Village of Hebron Comprehesive Plan Page 2



Page 3

2024 Village of Hebron Comprehesive Plan




PAGE ELEMENT

07 INTRODUCTION

26 LAND USE

43 TRANSFORTATION

51 HOUSING

58 WATER & WASTEWATER

63 ECONOMIC DEVELOPMENT
70 FARKS & RECREATION

79 FLOODING

85 PLACEMAKING

101 IMPLIMENTATION

2024 Village of Hebron Comprehesive Plan Page 4




EXECUTIVE SUMMARY

To "live locally" refers to adopting a mindset that
prioritizes engaging with and supporting the immediate
community and its resources. It involves actively
[...]
Proposed routes do not necessarily indicate a pre cis ent. tes ma .
comprised of on-street or off-street focili _ .
Page 49 . 1 bron Comprehesi lan
I ==zl s R . -




TRANSPORTATION ACTION STEPS

1. Evaluate the existing road and infrastructure
conditions, identifying areas that require improvement
to accommodate the growing community's needs.
Consider factors such as traffic congestion, road
capacity, drainage systems, pedestrian safety, and
public transportation.

2. Involve community members, local businesses,
government officials, and transportation experts in the
planning process. Seek their input, feedback, and
insights to ensure that the proposed improvements
address the community's priorities and concerns,

3. Determine the priority areas for road and
infrastructure improvements based on the needs
assessment and stakeholder input. Consider factors
such as population growth, development plans,

economic centers, and areas with high traffic volume or

safety concerns.

4. Create a detailed plan that outlines the specific road
and infrastructure improvements needed in each
priority area. This may include expanding existing
roads, constructing new roads, enhancing public
transportation options, improving intersections,
upgrading drainage systems, and implementing
pedestrian and bicycle infrastructure.

5. Explore various funding sources to support the
implementation of the planned improvements. This can
include seeking federal, state, or regional grants,
collaborating with private developers, establishing
impact fees, or pursuing public-private partnerships.
Research and apply for funding programs that align
with the identified improvement projects.

6. Pricritize and phase the implementation of the road
and infrastructure improvements based on available
resources, criticality of the improvements, and
coordination with other ongoing development projects.
Develop a timeline and action plan that outlines the
seguence of projects and their estimated completion
dates.

2024 Village of Hebron Comprehesive Plan

Page 50



—

iy
1

LN
7 O

BRI R

/. | village of Hebron

Ohio



HOUSING

Having a diverse housing stock is important for a
variety of reasons. It provides stability to communities
by ensuring that there is housing available for people of
all incomes and backgrounds, as well as for different
family sizes. It also helps to promote economic growth
and diversity in neighborhoods by providing people
with access to different types of housing that can meet
their needs. Additionally, having a diverse housing
stock encourages inclusivity, as it allows everyone to
have access to their own space and to enjoy the same
amenities that their neighbors do.

AFFORDABILITY

A factor that impacts a region’s ability to provide the
housing to meet job growth expectations is
affordability. The chart on the following page details
the compounded annual growth rates for home sales
and median household incomes for the respective
geographic areas of study.

Within the Columbus metro region, the increase in
median home sale prices has far outpaced the median
household income growth. In the region, the
compounded annual growth rate in home price is more
than three times the compounded annual growth rate
in the median household income.

These trends will further exacerbate affordability
housing challenges in the Columbus region and will
limit the Columbus market from realizing job growth
projections.

EMERGING HOUSING TRENDS

In recent years, there has been a noticeable shift
towards more efficient and eco-friendly housing
solutions. Tiny homes have become one of the most
popular and growing trends in housing with their small
size and affordability. An average tiny home ranges
from 100 to 400 square feet, providing an ideal
solution for people who are looking for a smaller and
cost-effective way to live.

Another emerging trend in housing is modular
construction. This type of construction method allows
homeowners to customize their house while keeping
costs low due to the streamlined production process.
Modular houses are typically built offsite and then
transported to their destination when they are ready
for installation.

2024 Village of Hebron Comprehesive Plan

Page 52



EXISTING HOUSING STOCK

Based on Licking County Auditor
data from November 15, 2023, the
Village of Hebron has 821
residential units.

The average age of a house in the
Village of Hebron is 55 years old.
This means the average housing
unit was constructed in 1966.

Page 53 2024 Village of Hebron Comprehesive Plan



LAKE FOREST NEIGHBORHOOD

T — |

Lake Forest neighborhood was started
in 2003, It contains 220 units. The
average age of a housing unit in Lake
Forest is eight (8) years old. This means
the average housing unit was
constructed in 2015.

L%

2024 Village of Hebron Comprehesive Plan Page 54



OWNER OCCUPIED HOUSING

Background: It is important to understand the current situation in Hebron. According to recent data[l], there are a
total of 889 housing units in Hebron, with 629 being owner-occupied and 260 being non-owner occupied. This
means that approximately two-thirds of all housing units in Hebron are owned by the occupant.

ied housing

units far both the community and the individual

o lead to increased property
rhood pride

community. This can

values and overall neighl

Another advantage of owner-occupied housing units is

affordability. In some cases, owning a home can be more
-eiTec '

for low-income families who may struggle to keep up with

rising rental prices

i1] Licking County Auditor - Accessed November 1%, 2023

While there are many pros to owner-occupied housing
units, there are also some drawbacks that should be
considered. One potential con is the responsibility of
maintenance and repairs falling solely on the
homeowner, This can be costly and time-consuming,

especially for older properties.

Another issue with owner-occupied housing units is the
lack of flexibility, Homeowners are tied down to a
specific location and may have difficulty relocating for

job opportunities or other reass

Page 55

2024 Village of Hebron Comprehesive Plan



OWNER & RENTER OCCUPIED HOUSING

Two-thirds of all housing units in
Hebran are owned by the occupant.

" Renter Occupied
Owner Dccupied
No Data

2024 Village of Hebron Comprehesive Plan Page 56



HOUSING ACTION STEPS

Promoting variety in housing construction is essential
for creating inclusive, diverse, and vibrant communities
that cater to the needs of different demographics and
income levels. Below are recommended strategies for
encouraging diversity in housing construction:

1. Flexible zoning regulations: Update zoning
regulations to allow for a mix of housing types, such as
single-family homes, duplexes, townhouses, and
apartment buildings, within the same neighborhood.

2. Incentive programs: Offer incentives to developers
who construct affordable or diverse housing options,
such as density bonuses, tax breaks, or streamlined
permitting processes. These incentives can encourage
developers to build a wider range of housing types.

3. Mixed-use development: Encourage mixed-use
development that combines residential, commercial,
and public spaces. This approach can create more
dynamic neighborhoods and offer residents access to
various amenities and services within walking distance.

4. Inclusionary zoning: Implement inclusionary zoning
policies that require a certain percentage of new
housing units to be designated as affordable for low-
and moderate-income households. This can help
increase the availability of affordable housing and
promote socio-economic diversity.

5. Adaptive reuse: Support the adaptive reuse of
existing buildings, such as converting old factories or
warehouses into residential lofts or apartments. This
can add unigue housing options to the market while
preserving the character of the community.

6. Design guidelines: Establish design guidelines that
encourage architectural variety and innovation, while
ensuring compatibility with the surrounding
neighborhood character. This can help create visually
interesting and diverse streetscapes.

7. Community engagement: Involve the community in
the planning and development process through public
consultations, workshops, and feedback sessions. This
can help identify local housing needs and preferences
and foster a sense of ownership among residents.

8. Sustainable building practices: Promote sustainable
building practices, such as energy-efficient designs,
green roofs, and water conservation measures, This can
help create housing options that are not only diverse
but also environmentally responsible.

9. Public-private partnerships: Foster partnerships
between local governments, non-profit organizations,
and private developers to create affordable and
diverse housing projects. These collaborations can
leverage resources and expertise to address housing
needs more effectively.

Page 57

2024 Village of Hebron Comprehesive Plan



Village of Hebron
Ohio




WATER & WASTEWATER

The Hebron Water Treatment Plant was expanded in
2004 and can treat 2,160,000 gallons of water per day
(1,500 gallons per minute). The facilities' primary
treatment is a precipative excess lime softening
process capable of producing finished water with a
hardness of 120 mg/l. The quality of the finished water
meets or exceeds current Ohio EPA regulations. The
source water for the treatment plant is groundwater.

Future waterlines will be needed to facilitate growth
beyond today's village limits. The waterline map on the
follow page shows, in concept, where waterline
infrastructure will be needed most to supply future
development and key Planned Growth Areas.

The location of waterlines is approximate and may not
necessarily follow the paths depicted on the map.

AVAILABLE CAPACITY

745,000 GPD
WATER RECLAMATION FACILITY

1,400,000 GPD
WATER FACILITY

The new WRF consisted of a raw influent pump station
and flow metering; preliminary treatment consisting of
mechanically cleaned fine screens with a backup
manually cleaned bar screen, grit tank equipped with
pumps and a cyclone grit classifier/ removal system;
primary clarifiers; secondary biological treatment in an
Crrbal oxidation ditch system; secondary clarifiers;
traveling-bridge tertiary sand filters; final effluent flow
metering; ultraviolet disinfection and post-aeration. In
lieu of continuous intermediate treatment pumping,
effluent pumps were installed to discharge treated
water to Beaver Run. Discharge from the facility is
normally by gravity. The effluent pumps only come on-
line during flood conditions

IMAGE 5 - WATER FACILITY

Page 59 2024 Village of Hebron Comprehesive Plan



WATERTEANSMISSION Potential Waterline
SYSTEM £ ——  Existing Waterline

|

R =

Tt

ggraphic Mamns
= g% base, Magional Strudtures
L LS e nsus Buimiin TIOERLine




T, |

S

WASTEWATER
COLLECTION SYSTEM

s Wb

Existing Wastewater Line

bt TR Eua graphes Mamas
i 1 frow [ afiarial SAructures

B il TIDERSLine
it Uit l"uﬂ

ot Al relieshet April,
' a0



WATER & WASTEWATER ACTION STEPS

1. Conduct a Needs Assessment: Start by conducting a
comprehensive needs assessment to identify Priority
Growth Areas and evaluate their current water and
wastewater infrastructure capacity. This assessment
should consider factors such as population growth
projections, existing infrastructure conditions, and
regulatory requirements.

2. Develop an Infrastructure Plan: Based on the needs
assessment, develop a strategic plan that outlines the
expansion goals, identifies priority areas for
infrastructure development, and sets a timeline for
implementation. This plan should consider long-term
sustainability, cost-effectiveness, and environmental
impact.

2024 Village of Hebron Comprehesive Plan

Page 62



/| | Village of Hebron
A Ohio




ECONOMIC DEVELOPMENT

OVERVIEW*"
As of 2022 the Hebron region's population increased by 6.4% since 2017, growing by 441,

Population is expected to increase by 1.7% between 2022 and 2027, adding 122,

From 2017 to 2022, jobs increased by 39.9% in the Hebron zip code from 6,564 to 9,184. This change outpaced the
national growth rate of 3.4% by 36.5%.

The top three industries in 2022 are Education and Hospitals (Local Government), Local Government, Excluding
Education and Hospitals, and Soap, Cleaning Compound, and Toilet Preparation Manufacturing.

DIVERSITY @

The Village of Hebron, like the balance of communities
in Licking County, is not racially diverse. As the Village
grows, a policy should be developed to address
diversity in workforce attraction efforts.

Millennials
Hebron (ZIP 43025) has 1,138

millennials (ages 25-39).The
national average for an area this
size I5 1,532,

Racial diversity is of utmost importance for economic
development. It fuels innovation, creativity, and
entrepreneurship by bringing together diverse
perspectives and ideas. A diverse population expands
markets, drives consumer diversity, and enhances
global trade opportunities. It also enriches the

Retiring Soon
The national average for an area

this size is 2,213 people 55 or
older, while there are 2,464 here.

workforce by contributing a broad skill pool, improving @

productivity, and fostering resilience in the face of Racial Diversity

economic challenges. Embracing diversity leads to The national average for an area
inclusive and thriving economies. this size is 2,995 racially diverse

* SOURCE: LIGHTCAST.IO Q2 2023 DATASET . people, while there are 539 here.

2024 Village of Hebron Comprehesive Plan Page 64



OVERVIEW NEWARK INDUSTRIAL PARK OF

The Hebron region (ZIP 43025) is a hotspot for this HEBRON

manufacturing talent. The national average for an area The Newark Industrial Park of Hebron is situated in
this size is 1,113* employees, while there are 2,895 in both the village of Hebron and Union Township at the
the 43025 zip code. southern border of the City of Heath. The industrial

park is at or near capacity as of June 2023.
Earnings per job are below the national average. The

national average salary for Manufacturing in an area The well established business park is home to

this size is $95,109, while in Hebron (ZIP 43025) it is multinational and local companies alike. The park is
$74,928. Earnings per jobs is the total industry earnings situated east of State Route 79 only one mile north of
divided by the number of jobs in the industry, Interstate 70. The business park is served by rail.

TABLES - NET COMMUTERS TO HEBRON

*Mational average values are desmeed By taking the national value for Manufactunng
arid sealing it down to accaunt for the diffesence in overall workforce siee babween
the matkon and Hebron (PP 43025). in other words, the valpes reprasent the
national svarage adiusted for region size

IMAGE 2 - NEWARK INDUSTRIAL

PARK OF HEBRON

Page 65 2024 Village of Hebron Comprehesive Plan



SEMINARY RIDGE BUSINESS PARK

The existing Seminary Ridge Business Park is located
along the board of the City of Heath within the Village
of Hebron corporation limits.

Campus 5Style: The +/-65-acre, rail-served Hebron site is
conveniently located along Beaver Run Road, west of
St Rt. 79. The site is less than three miles north of
Interstate 70 with access via four-lane 5t. Rt. 79.
Hebron offers a 15-year/100% tax exemption.

People Ready: The site is located amidst the 79|Seventy
Advanced Materials Corridor, the largest
manufacturing corridor in Central Ohio. The location
has been a magnet for manufacturing because of a
manufacturing-oriented workforce available nearby.

Redundant Utilities: The site is served by AEP 138KV
and 34 5KV electric with an AEP substations adjacent
and a Licking Rural Electric substation nearby. The site
is bordered by natural gas, water, and sewer. Interstate
gas transmission is nearby. The site is a carve out of an
overall 131-acre tract and a 330-acre total Seminary
Ridge Business Park,

2024 Village of Hebron Comprehesive Plan Page 66



HEBRON PARK WEST

Hebron Park West, a newly proposed business park
represents a strategic and timely development in